150071
319-0650

141—SEALANT
142—-20W-50 OIL

150—-SEAL KIT "
151—-GREASE
1"
P.1of 2. 70221-59
TN 'HYDRO-GEAR ary [DESCRPTION TN 'HYDRO—GEAR ary DESCRPTION
N PART NO N PART NO
N 17| iousne, rover 44 | 70226 1 | DIFFERENTIAL ASSEMBLY
1 | HOUSING, UPPER ; DIFF. "%ﬁwklm
1 | BEARING-TRUNNION JOURNAL 2 | ceAr— 147
3 0128 | 1 | SEAL-UP 2 | GEAR-PLANET foT
4 | 2003016 1 | RING-WIRE RETAINING 2 | RING. RETARING
5 | 2003052 1 | RING-RETAINING 2 | BOLT- 5/16-24 X 2-1/4
6 | 2003043 1 | BEARNG-SHAFT BALL 1| AxE sHAFT
8 | o851 1 | BEARNG-THRUST 30X52X13
9 | 2003087 1 | SWASHPLATE-VARIABLE 1| AXLE SHATT, LH
13 | 70331 1 | BLOCK—CYLINDER ASS'Y. - DIFF
‘5 BLOCK—CYLINDER 52 | 44875 2 | WASHER-3/4 X 1.5 X .13
5 | PISTON SPRING 5| 908 T Shaolpet X 20
5 | PISTON SPRING WASHER 57 | 50016 3 | BoLT, 3/8-24 X 2.5
14| 205008 | 1| ARM-TRUNNION 58| sem 2 | BT (/0 x it
17| 2900015 1| qoe-sior & 30982 | AMi-éonToL” .
50449 — 50281 2 | PUCK-DAMPENER
19 | s0s52 1 | BEARING-THRUST 42X68X16 64 | 50018 1 EW
23 | 70082 1 | BLOCK~CYLINDER (MOTOR) AssY 88 50277 1| SeriNG
1 | BLOCK-CYLINDER 69 | 50284 1 | 5/186-24 sTup
7| PisTON 83 | 70202 1| JACK SHAFT/PINION GEAR ASSEMBLY
7 | PISTON SPRING 1| 17-23T CLUSTER ASSEMBLY
7 | PISTON SPRING WASHER 1| JACK SHAFT
24 | 45074 1 —LIP_10X25X7 2 | CAPSCREW 6M X 20 LG
25 | 2003885 1| AcuarRBweASS 2 | WASHER 7/16 X 1 X .5
1 | PLATE-BYPASS 85 | 50550 1| JAcK SHAFT
2 | CHECK PLUG ASSEMBLY 88 | 50164 2 | CAPSCREW 6M X 20 LG
1‘ ﬁmmg“ & | 3 3| YRGS
3 | BOLT.3/8-24 X 25 o1 | 50941 2 | SEAL, LIP 0.75X1.00X0.158
1 BLOCK
27 | 45075 1| SEAL-UP 26X42XB :g %ﬂ; 1 f@‘é BLOCK THRUST
28 | 50007 1 | RING-RETAINING 13 % i
29 | 44872 2 | WASHER—26X35X1 1| CAR-VENT ASSEMBLY
30 | 2003554 1 | BYPASS PLATE 1| cap-porrET VALVE
34 | 44964 1 | OL FILTER ELEMENT
35 | s0270 1 | ARM-BYPASS 114 70110 1| ETING-O RING ASSEMBLY
36 | 44870 1 | RING-RETAINING
37| 23710 1| ARM_ACTUATING 1o s0278 1| SAome HosE ATTNG
38 | 44801 2 | PIN-ACTUATING AR 1
30 | 50318 1| BOLT-5/16-18 X 1-3/4 3| e 1| GASTLE NUT, 5/16-24
w0 | 50317 1 | NUT-HEX LOCK 5/16-24 UNJC ok 1 "
4 | 7013 1 | BRAKE ROTOR/STATOR KIT 1ao| Somee 1| GOMPRESSION STiNG
4 | STATOR-BRAKE SEALAN
2 | ROTOR-BRAKE 14| S0 stoz| 20M-50 oL
43| 44130 3 | WASHER-7/16 X 7/8 X .00 150| 70312 | SEAL KT
151| 50416 1 | GREASE
(G
mud) HrdorGeer

P.2 of 2. 70221-58



	Home: 


